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EAHNIKA AMYNTIKA EYSTHMATA ABEE. INSPECTION & TEST REPORT g
EAS-01-3300/E02 Test Date
Material: Bulletproof Glass | Testing and Classification of resistance against bullet attack on 21/6/2013
Aim of test : Acceptance safety glasses. No of report
Constructor : EUROTRADE Specification: Extra Thread according to EN 1063 1
Customer Contract Serial Number Lot Sample No of sample
Cartridge : Lot of cartridge : Velocity (Specified) Temperature Barometric Pressure Humidity
.30 x 51 mm AP HXP01-030 820 +10m/s 259 °C 1001,9 Hpa 50,7%
Gun Type Gun Number Distance Chronograph Photoscreens
Barel 7,62 10m SABRE SABRE
4th SAMPLE
Round | Velocity | Velocity | Uncertainty | Specificatio | Uncertainty | Velocity Fair Hit |Penetrate |Remarks
No m/s m/s Value n limits limits  [Aver.V m/s |Accectable| Yes /No | Yes/No
3| 827,76 | 830,65 830 828,13 829,21 b Yes No NS
2 811,79 | 814,78 1,87 813,29 Yes Yes No NS
3 82429 | 826,96 825,63 Yes Yes No NS
4 831,08 | 833,67 832,38 b Yes No NS
5 835,85 | 837,45 836,65 b Yes No NS
6 819,65 | 822,37 810 811,87 821,01 Yes Yes No NS
Description of sample: Glass TRIPLEX: ' o -
d i CLASSIFIED
Results: No Fragnents.
b) Excessive velocity Accectable.....V
c) Insufficient velocity Not accectable
d) To close to edge
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